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1. Subject of testing

Sample of the glazed dry-pressed ceramic tiles of the following type:
e UNIVERSAL 33,3 x 33,3 om

Producer: Stargres Sp. z 0.0.
ul. Ceramiczna 5
26-200 Konskie

Number of sample: 12 pieces
Designation of sample: 39P/2023
The samples taken and delivered to the Research Laboratory by the Orderer.

2. Scope of tests and the place of their execution.

— determination of slip angle
Scope of tests has been established by the Customer.

Tests have been made in the Research Laboratory Research Group Ceramic, CCiB, ul. Kupiecka 4,
03-046 Warszawa.

3.Testing methods:

EN 16165:2021-10 Determination of slip resistance of pedestrian surfaces - Methods of
evaluation. Annex B Shod ramp test.

DIN EN 16165:2021-12 Determination of slip resistance of pedestrian surfaces - Methods of
evaluation. Annex NA Assessment classes

4. Results of tests

4.1. Determination of slip angle.
According to EN 16165:2021-10 Determination of slip resistance of pedestrian surfaces - Methods of

evaluation. Annex B Shod ramp test

Sample size: 0,5 m?

Ramp test value @siod[°] 73
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4.2. Classification. (outside the scope of accreditation)
According to EN 16165:2021-10 Determination of slip resistance of pedestrian surfaces - Methods of
evaluation. Annex NA Assessment classes

Anti-slip properties class

R9

5.0. Statement.

5.1. Results of tests relate exclusively to tested objects.
5.2. Test report may be copied only as a whole, whereas for partial coping the consent of laboratory is

required.

The person responsible for the report:

(Db

Agnieszka Ducka, M Sc

The person authorizing the report:

ngr Agnieszka Ducke
mgr Ag

Grupy Badawcze)




